Permobil

Drawings Backrest Assm, Fixed and Sliding

Legacy Seating Systems  
 
Corpus II for Street (New Info!)  
Backrest Assm, Fixed and Sliding  


 

Parts View

New Part Number Old Part Number Description Pos
NULL 305300-00-UD-0 BACKREST KIT 400x615 1.9
NULL 316778 BACKREST KIT 400x615 2.1
NULL 316113 BACKREST KIT 450x615 2.2
NULL 316119 BACKREST KIT 400x545 2.3
NULL 316122 BACKREST KIT 450x545 2.4
NULL 305384-00-0 BACKR NARROW CII 3.1
NULL 305385-00-0 BACKREST 350x615 3.1
303636-00 303636-00-0 BACKR SHELL ONLY, FIXED 16x26 SHELL, STANDARD,CII 3.2
305545-00 305545-00-0 BACKR SHELL ONLY, FIXED 18x26 SHELL, +50 WIDE,CII 3.3
NULL 303892-00-0 BACKR HI +100 C CII 3.5
NULL 310029-00-0 BACKREST 350x545 3.6
NULL 310032-00-0 BACKREST 400x545 3.7
NULL 310035-00-0 BACKREST 450x545 3.8
NULL 310030-00-0 BACKR SHORT CII 3.9
601170 601170-99-0 BOLT M5 x 16mm BHCS ZINC PLATED 4.1
NULL 600867-99-0 WASH NB 5x19x1 fzb 5.1
600237 600237-99-0 WASH M5 FLAT ZINC PLATED 6.1
600226 600226-99-0 LOCK NUT M5 FZB 7.1
NULL 317789 VELCRO TAPE L=300 8.1
NULL 317773 VELCRO TAPE L=170 9.1
NULL 613311 PLASTIC PLUG O9x5,2 (O4,4) 10.1
NULL 305256-40-0 BACKR PLATE NARROW CII 11.1
NULL 305251-40-0 BACKR PLATE Std. 11.2
305360-40 305360-40-0 BACKR PLATE CII, +50 WIDE 18", FOR FIXED BACKR 11.3
305199-40 305199-40-0 BACKR PLATE CII, STANDARD 16", FOR SLIDING BACKR 11.4
NULL 318158 BACKR PLATE SLIDE +50 11.5
306363 306363-00-0 COVER, BACKREST, CII 12.1
600237 600237-99-0 WASH M5 FLAT ZINC PLATED 13.1
601159 601159-99-0 BOLT K6S 5x12 fzb 14.1
306396 306396-99-0 LUMBAR SUPPORT, FOAM 16"&18" BACKREST, CII VS 15.1
306400 306400-00-0 LATERAL SUPPORT, STD, 16" PLASTIC, CII & VS, PAIR 16.1
306424 306424-00-0 LATERAL SUPPORT, WIDE 18",PLASTIC, CII&VS, PAIR 16.2
NULL 317027 LAT SUPP V.2 BACK WI CII HVII VII VIII MPSB480 16.3
NULL 316787 LAT SUPP V.2 CII HVII VII VIII MPSB400 16.4
NULL 306395 LAT SUPP PLASTIC HVII VII VIII CII 17.1
NULL 0 LAT SUPP PLASTIC HVII VII VIII CII 17.5
NULL 306390 BRACKET LAT.SUPP V.2 CII HVII VII VIII 18.1
NULL 306405-99-0 BRACKET WI.BACK LAT.SUPP V.2 CII HVII VII VIII 18.2
601187 601187-99-0 BOLT M4 x 10mm BHCS ZINC PLATED 19.1
NULL 601974-99-0 WASH SRB 4.3x16x 1 fzb * 20.1
600225 600225-99-0 LOCK NUT M4 FZB NYLOCK * 21.1
NULL 601882-99-0 BOLT MVBF 6x20 H fzb DIN 603 22.1
601386 601386-99-0 LOCK WASH S-LOCK 6x15.3 FOR CII & VS BACKR WEDGES 23.1
306391 306391-99-0 WASHER, PLASTIC, LATERAL WEDGES, CII VS, EACH 24.1
601943 601943-99-0 STAR HANDLE, LATERAL SUPP PLASTIC, CII & VS, EACH 25.1
306387 306387-00-0 STAR HANDLE BACKR HINGE & COVER w/ELECT'S INSIDE 25.2
NULL 315950 INSTALL ASSEMBLY 27.1
NULL 315907 PLATE LEFT 28.1
600743 600743-99-0 BOLT MC6S 6x16 fzb 29.1
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 30.1
304815 304815-99-0 OBSOLETE BUSHING Y 9 31.1
601375 601375-99-0 QUICK LOCK, OXYGEN HOLDER 32.1
601972 601972-99-0 OBSOLETE DUMMY RIVET TAP/K 44 BS 33.1
NULL 315908 PLATE RIGHT 34.1
NULL 315951 INSTALL ASSEMBLY 35.1
NULL 305197 LOCK 36.1
601159 601159-99-0 BOLT K6S 5x12 fzb 37.1
612857 612857-99-0 WASHER ISO 7093-1 5 200 HV Fe/Zn 5 C1 (5.3x15x1) 38.1
601370 601370-99-0 BOLT K6S 6x20 fzb 39.1
NULL 601939-99-0 WASH SRKB 7x25x1.5 fzb * 40.1
NULL 305268-99-0 SPACER LOWER BACKR SLIDE CII 41.1
600227 600227-99-0 LOCK NUT M6 LOW fzb DIN985/ISO10511 42.1
305191-00 305191-00-0 BACKR SHELL ONLY, SLIDING 16x26 SHELL, STANDARD,CII 43.1
305389-00 305389-00-0 BACKR SHELL ONLY, SLIDING 18x26 SHELL, +50 WIDE,CII 43.2
311107 311107-00-0 BACKREST SHELL ONLY, STD. 16x21 SHELL, SLIDING, CII 43.3
311109 311109-00-0 BACKREST SHELL ONLY, +50 18x21 SHELL, SLIDING, CII 43.4
NULL 317789 VELCRO TAPE L=300 44.1
NULL 317784 VELCRO TAPE L=125 45.1
NULL 317786 VELCRO TAPE L=125 46.1
NULL 317785 VELCRO TAPE L=90 47.1
NULL 613311 PLASTIC PLUG O9x5,2 (O4,4) 48.1
NULL 316841 BACKREST KIT 400x545 49.1
NULL 317484 BACKREST KIT 450x545 49.2
305200-00-UD 305200-00-UD-0 BACKR KIT SLIDE CII, STD. 16x26 NO CUSHION, CII 50.1
305252-00-UD 305252-00-UD-0 BACKR KIT SLIDE CII, +50 18x26, NO CUSHION, CII 50.4
1828886 1828886 INSTALL KIT, SLIDING BACK CII 51.1

Spare Parts Catalog - v2.0 (5)